
                 O W N E R ` S    M A N U A L
         A s s e m b l y                                  I n s t r u c t i o n s&GLM83



H a r d w a r e

1.M12X75 HEX HEAD BOLT........................................6PCS

2.M12X70 HEX HEAD BOLT........................................4PCS

3.M10X70 HEX HEAD BOLT........................................2PCS

4.M10X40 HEX HEAD BOLT........................................7PCS

5.5/16"X25 HEX HEAD BOLT........................................4PCS

6.M12X65 HEX HEAD BOLT........................................4PCS

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

1



H a r d w a r e 

7.M12 Nylon Nut.....14PCS 8.M10 Nylon Nut.....9PCS

9.M12 WASHER.....12PCS 10. 5/16" WASHER......4PCS

11. 5/16" SPING WASHER.....4PCS

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

2



M a i n f r a m e  P a r t s   L i s t

Part# Qty Description

A 1 REAR FRAME  
B 1 BASE FRAME  
C 2 BASE LPATE 8370-006
D 1 FOOT REST  
E 1 UPRIGHT  
F 1 GUIDE POST  
G 1 WEIGHT CARRIAGE  
H 1 TOP RFAME  
I 1 FIXED FRAME
J 1 ADJUSTABLE TUBE  
K 1 SHAFT  
L 1 SEAT PAD 9122-010
M 1 SEAT PAD FRAME  
N 2 PLATE 8342-014
O 1 LAT BAR HOOK  
P 1 LAT BAR  
Q 1 LOW ROW  

Part# Qty Description

H a r d w a r e  L i s t

1 6 HEX HEAD BOLT M12X75  
2 4 HEX HEAD BOLT M12X70  
3 2 HEX HEAD BOLT M10X70  
4 7 HEX HEAD BOLT M10X40  
5 4 HEX HEAD BOLT 5/16"X25  
6 4 HEX HEAD BOLT M12X65  
7 14 NYLON LOCK NUT M12  
8 9 NYLON LOCK NUT M10  
9 12 WASHER M12  
10 4 WASHER 5/16"  
11 4 SPRING WASHER 5/16"  
12 2 RUBBER DONUT 2"X2" 9212-010
13 1 END CAP 口50X1.8T 9211-005
14 3 END CAP M45X45 9211-091
15 2 ROUND END CAP Φ50 9211-074
16 2 ROUND END CAP Φ1" 9211-016
17 2 ROUND END CAP Φ1"                    9211-022
18 1 NYLON BUSHING 50X45 9211-030
19 2 NYLON BUSHING 60X45 9211-032
20 4 SPRING SNAP LINK Φ8mm 8810-001

3



H a r d w a r e   L i s t

21 7 PULLEY Φ110 9213-002
22 2 NO SLIP TAPE 38X195mm 9310-030
23 4 ROUND END CAP Φ1" 9260-021
24 1 RUBBER PAD 2" 9310-019
25 3 FOOT CAP 2"X2" 9211-024
26 2 NYLON WASHER Φ3" 9214-008
27 2 FOAM ROLLER Φ4"X8" 9161-054
28 1 STEEL CABLE 3660mm  
29 1 STEEL CABLE 2760mm  
31 2 FOAM GRIP 1 1/2"OD X21"L 9162-033 (Pre-installed)
32 1 LAT BAR PAD 65OD X120L 9161-003 (Pre-installed)
33 2 LAT BAR PAD 42OD X20L 9161-002 (Pre-installed)
34 2 FOAM GRIP 1 1/2"OD X8 1/2" 9162-020 (Pre-installed)
35 1 POP PIN 3" 8250-012 (Pre-installed)
36 1 BODY SOLID PLASTIC PLATE  9440-199 (Pre-installed)
37 1 BODY SOLID LOGO  9440-027 (Pre-installed)
38 1 WARNING STICKER  9440-105 (Pre-installed)
39 1 MAINTENANCE LABEL  9440-103 (Pre-installed)
40 1 POP PIN STICKER  9440-104 (Pre-installed)
41 1 PINCH POINT STICKER  9440-117 (Pre-installed)
42 1 CABLE WARNING STICKER  9440-113 (Pre-installed)
43 1 WEIGHT HORN WARNING STICKER  9440-217 (Pre-installed)
44 1 ADJUST CABLE HERE STICKER  9440-115 (Pre-installed)

Part# Qty Description

4



S T E P

Above shows STEP
assembled and completed

1

1

25

A

6

9

7

12

4

8

21

7 9

F

16 24
G

4

21O
10

5

11

8

C

25 C
3 15

1

D

22

7

8

B

1

19

5



S T E P

Above shows STEP
assembled and completed

2

2

6
9

9

7

H

4

8

21

14

F

8

13

21

4

2

E17

26

27

K

14

27
26

17

29J

14

18

I

7

1

7

5

11

10

L

B

9
7

M

6



S T E P

3

H

23

P

23

B

4

N

21
N

8

28

G
29 20

20

20

20

Q

7



8



6' 10"

5' 1"
3'11"

5' 6' 5"

Minimum Usage Space

Suggested Usage Space

9



6

9

6
9

4

7

9
7

98

8

H

22

4

21

13

8

4

21
21

14

E

9
7

9 7

F

19

24
G

16

G

16

4

4
N

21

21
N

8

8

25

A

1

1

25

6

9

6
9

7

4

12

1

1

7

21

8

7
7

21

12

4

B

22

22

15

15

1
1

7

7
D

3
3

C

8

O

10
11

5

5

11
10

8
8

C

2529

20
23

34

34 23

L

10

11

5

10

11

5

7

I

18

14

J

35

7

27

26

17

7

9

7

9

2
9

2

9

14
K

27

2617

28

20

32

33

33

23

P

31

31

23

GLM83

M

36

37

39

38

40

43

42

41
44

20

19

20

Q




